=
=VOT=CH

P E R F OR MANCE

Kawasaki 2900
Exhaust Hanger

Installation Instructions



Installation Instructions

Kit Contents PRNO13813

® 1 x Exhaust Hanger

1 x Blanking Plate

© 1 x M8 Flange Nut

®© 1 x M8 x 30 Black Button Head
(® 1 x Rubber Grommet

® 1 x Spacer

© 1 x Exhaust Top Hat Spacer

M) 1 x Exhaust Back Spacer

@ 2 x M8 x 25 Black Button Head
@ 2 x M8 x 16 Black Button Head
® 4 x M8 Black Washer






Installation Instruction







Installation Instructions










Installation Instructions

Fit Washer
Between Hanger
And Exhaust




0]
c
2
E=}
3]
3
o
-
7]
c
c
2
E=}
o
T
-
7]
=







Installation Instructions










=
=VOT=CH

P ERF OWRMANOCE

Www.evotech-performance.com



